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Frequency Power Spectral Density Max. Limit
e (MHz) (dBm/3kHz) (dBm/3kHz) Resul
01 2412 -12.95 5.07 Complies
06 2437 -6.95 5.07 Complies
1" 2462 -9.95 5.07 Complies
CHO1 CHo06 CH11
® Lo . @ L
ity W l“""‘.;ml"":‘“& »‘AJ"“‘ by A “"LV\;MM ) )MMWWM TR TR TR
Test Mode ‘TX N-20M Mode_Total
Frequency Power Spectral Density Max. Limit
Gz (MHz) (dBm/3kHz) (dBm/3kHz) .
01 2412 -8.24 5.07 Complies
06 2437 -3.61 5.07 Complies
1 2462 -5.95 5.07 Complies
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Report No.: BTL-FCCP-1-1909C046

|Test Mode [ TX N-40M Mode_Ant. 1
Frequency Power Spectral Density Max. Limit
CiEnme) (MHz) (dBm/3kHz) (dBm/3kHz) Res
03 2422 17.14 5.07 Complies
06 2437 13.74 5.07 Complies
09 2452 -16.53 5.07 Complies
CHo3 CHO06 CHO9
® . ® . m ® o
NP R (e . ,\uu“njtﬂ\l“‘ duth l; | , .
Lo W quluw M W 2 i W
—f \ i/ AW —/ |
ot Wy il ST Al ity
Test Mode | TX N-40M Mode_Ant. 2
Frequency Power Spectral Density Max. Limit
Cene! (MHz) (dBm/3kHz) (dBm/3kHz) Resul
03 2422 -16.26 5.07 Complies
06 2437 -12.83 5.07 Complies
09 2452 -13.96 5.07 Complies
CHo3 CHO6 CHO9
® ® ®
NIRRT N un..L;Tnl Lkl ':‘;Jjwvnm 4 n ul'.Ju il | o
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[ Test Mode [TX N-40M Mode_Ant. 3
Frequency Power Spectral Density Max. Limit
e (MHz) (dBm/3kHz) (dBm/3kHz) Resul
03 2422 -16.99 5.07 Complies
06 2437 -12.62 5.07 Complies
09 2452 -15.29 5.07 Complies
CHo3 CHO6 CHo09
®. BN BN @ s
1 Kdaie 1 .u.u i ot A byt .. : | "'T' o
B s \ _ o] | '
/ o e v 5
Test Mode ‘TX N-40M Mode_Total
Frequency Power Spectral Density Max. Limit
Gz (MHz) (dBm/3kHz) (dBm/3kHz) .
03 2422 -12.01 5.07 Complies
06 2437 -8.27 5.07 Complies
09 2452 -10.36 5.07 Complies

End of Test Report
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